Treatment Resistant Depression

1. Start with your favorite SSRI


Push dose at 1 month if no better




Initial

   Max

Citalopram (Celexa) 

20 mg/d 
 60 mg/d

Fluoxetine (Prozac) 

20 mg/d 
 80 mg/d

Paroxetine (Paxil) 

20 mg/d  
 60 mg/d

Sertraline (Zoloft) 

50 mg/d 
200 mg/d

Escitalopram (Lexapro)
10 mg/d
30 mg/d




After maximizing dosage of initial

2. Augment if not in remission in 2 months

Bupropion SR (Wellbutrin)

Add 100 mg bid for weeks 1, 2, 3 


Increase to 150 mg bid for weeks 3, 4, 5


Increase to 200 mg bid starting week 6 


T3 (Cytomel)


Start 25 µg/d for weeks 1, 2 



Increase to 50 µg/d


Cognitive therapy

OR

3. Switch (no taper of previous SSRI) if not in remission in 2 months

Other SSRI


Venlafaxine XR (Effexor)



37.5 mg/d for week 1

`

75 mg/d for week 2



150 mg for week 3



225 mg/d for week 4, 5



300 mg/d week 6, 7, 8



375 mg/d starting week 9 

Bupropion SR (Wellbutrin) if not previously used


Add 100 mg bid for weeks 1, 2, 3 


Increase to 150 mg bid for weeks 3, 4, 5



Increase to 200 mg bid starting week 6

